

National Policy <input type="checkbox"/> National Procedure <input type="checkbox"/> National Protocol <input type="checkbox"/> National Guideline <input type="checkbox"/> National Clinical Guideline <input checked="" type="checkbox"/>			
HSE National Clinical Guideline for: Status Epilepticus: Management in children/adolescents from 1 month to 18 years.			
DOCUMENT GOVERNANCE ¹			
Document Owner (post title):		Department of Neurology and Clinical Neurophysiology @ Children's Health Ireland	
Document Owner name:		Dr Kathleen Gorman	
Document Owner email contact: <i>(Generic email addresses only for the Repository)</i>		clinicaldesign@hse.ie	
Document Commissioner(s): (Name and post holder title):		Dr Ellen Crushell, National Clinical Lead for Children	
Document Approver(s): (Name and post holder title):		Dr Ciara Martin, NCAGL Children and Young People	
Development Group Name:		The Department of Neurology and Clinical Neurophysiology @ CHI	
Development Group Chairperson:		Dr Kathleen Gorman	
<i>Additional headings can be inserted if required</i>			
DOCUMENT MANAGEMENT ²			
Date effective from:		15/10/2025	
Date set for next review:		15/10/2028	
Your Reference No: (if applicable)		CDI/0277/1.0/2025	
Current version no:	0	Archived version no:	N/A
Note: Original document is Version 0. First revision is Version 1. Second revision is Version 2, and so on.			
Note: HSE National 3PGs should be formally reviewed every 3 years, unless new legislative/regulatory or emerging issues/research/technology/audit etc. dictates sooner.			

¹ Records the senior management roles involved in the governance and development of the document.

² Records the control information about the document.

VERSION CONTROL UPDATE ³

Version No. (most recent version first)	Date reviewed (most recent date first)	Comments (1 sentence max, if required)
0	N/A	Original publication

Additional notes:

If there are no amendments to the National document following a formal review, the date and detail of the review must still be recorded in the version control update box.

PUBLICATION INFORMATION ⁴

Topic:
Status Epilepticus: Management in children/adolescents from 1 month to 18 years.
National Group:
National Clinical Programme for Paediatrics and Neonatology
Short summary:
The aim of this guideline is to provide an evidence-based approach in the assessment and management of children/adolescents from 1 month to 18 years presenting with status epilepticus.
Description:
Status epilepticus is a medical emergency requiring rapid diagnosis and management. Status epilepticus is the most common paediatric neurological emergency, with significant morbidity and mortality. Management includes prompt administration of appropriately selected anti-seizure medications, identification, and management of any seizure precipitant(s), as well as identification and management of associated systemic complications. Non-adherence to status epilepticus guidelines can affect patient outcomes negatively. This guideline does not apply to the management of infants less than one month with status epilepticus or children with epilepsy and increased seizures from baseline.

³ Records details when a document is reviewed, even if no changes are made.

⁴ Records the document information required for publication on the HSE National Central Repository.



DOC TITLE: HSE National Clinical Guideline for: **Status Epilepticus: Management in children/adolescents from 1 month to 18 years**. VERSION NO: Version 0 EFFECTIVE FROM DATE: 15/10/2025 REVISION DUE DATE: 15/10/2028

HSE NATIONAL CLINICAL GUIDELINE

TITLE:

Status Epilepticus: Management in children/adolescents from 1 month to 18 years.

The Department of Neurology and Clinical
Neurophysiology @ CHI
National Clinical Programme for Paediatrics and Neonatology
Clinical Design and Innovation
Health Service Executive

Publication Date V0:	15 th October 2025	Revision Date V0:	15 th October 2028
Document Reference Number v0:	CDI/0277/1.0/2025		

Contents

Aim:	5
Definition of Terms:	5
Target Patient Population	5
Target users	5
Assessment	5
Initial Management	6
Management	7
Step One	7
Step Two.....	8
Step Three.....	8
Step Four.....	9
Step Five	9
Step Six	9
Management after seizures terminate	10
Companion documents	11
Links to useful websites:	11
Acknowledgements/ Contributors	12
References:	13
Appendices	15
Status Epilepticus Flow Chart.....	15

Aim:

The aim of this document is to provide a guideline for the assessment and management of children presenting with status epilepticus.

Definition of Terms:

APLS	Acute paediatric life support
GTC	Generalised tonic-clonic
IV	Intravenous
RCT	Randomised-control trials

Target Patient Population

This guideline is aimed for use in children/adolescents aged 1 month to 18 years with status epilepticus in the hospital setting. This guideline does not apply to the management of infants less than one month with status epilepticus or children with epilepsy and increased seizures from baseline.

Target users

This guide is directed towards healthcare professionals involved in the care of children with status epilepticus in the hospital setting.

Assessment

Status epilepticus is a medical emergency requiring rapid diagnosis and management. Status epilepticus is the most common paediatric neurological emergency, with significant morbidity and mortality. (1) Management includes prompt administration of appropriately selected anti-seizure medications, identification, and management of any seizure precipitant(s), as well as identification and management of associated systemic complications Non-adherence to status epilepticus guidelines can affect patient outcomes negatively. (2)

Updated APLS guidelines and RCTs are reflected in this updated guideline. The Royal College of Paediatrics and Child Health and the British Paediatric Neurology Association endorse the APLS programme. (3)(4)

Status epilepticus is defined as (5)

1. Prolonged seizure activity (> 5 minutes for generalised tonic-clonic seizure [GTC])
2. Recurrent seizures without recovery of consciousness

Try to establish quickly

- A brief history of description and length of the seizure
- Exact time at onset of seizure, if known
- What drugs have been given so far, including doses, routes and times
- Any temperature or illness before presentation
- Any relevant medical history
- What anti-seizure medications do they usually take, if any
- Does the child have an individual emergency care plan? Then follow that plan rather than this guideline.

Initial Management

1. Stabilise the patient as per APLS guidelines: Access and manage **A**irway, **B**reathing, and **C**irculation (ABC). (4)
2. Time seizure from the onset
3. Monitor vital signs including temperature
4. Assess oxygenation with continuous SpO₂ monitoring, and give oxygen to maintain SpO₂ >94%.
5. Check blood glucose- finger prick
If low blood sugar is < 2.6mmol/L, administer glucose 10% 3ml/kg and re-check sugar in 10 minutes
6. Consider IV access
Obtaining IV access should not delay starting the treatment algorithm.
7. If obtaining IV access, then take blood for
 - Glucose, urea and electrolytes, calcium, magnesium, blood gas, full blood count, blood cultures
 - Anti-seizure medication levels, toxicology screen (as appropriate)

Management

Step One

Benzodiazepines

- Benzodiazepines should be administered if GTC seizure is ongoing for 5 minutes from onset.
- Check if parents/school/ambulance have administered benzodiazepines pre-hospital.
- **Only 2 doses** of benzodiazepines should be administered in total. This includes doses administered before hospital arrival (home/school/ambulance).
- Obtaining IV access, should not delay treatment. Buccal midazolam is as efficacious as IV lorazepam. (6–8)

Buccal Midazolam (Buccolam®)

Dose is weight dependent (0.3mg/kg) or use dose bands below

1-3 months:	0.3mg/kg (Maximum dose: 2.5mg)
3 - 11 months:	2.5mg
1 - 4 years:	5mg
5 - 9 years:	7.5mg
10 - 17 years:	10mg

IV Lorazepam (Ativan®)

IV bolus: 0.1mg/kg (Maximum dose: 4mg)

Dilute with an equal volume of 0.9% sodium chloride and give as a slow push.

Rectal Diazepam

Dose: 0.5mg/kg (Maximum: 20mg) or use dose band below

1 month - 1 year:	5mg
2 - 11 years:	5-10mg
12 - 17 years	10-20mg

Stop and re-evaluate: does the seizure continue five minutes after the first dose of Benzodiazepine. If YES, then continue immediately to the next step.

Step Two

Benzodiazepines

- A second dose may be administered if the seizure is ongoing 5 minutes after the first dose of Benzodiazepine.
- **Only 2 doses** of benzodiazepines should be administered, this includes doses given at home/school/ambulance etc.
- The risk of respiratory depression increases if more than two doses of benzodiazepines are administered. (9)
- The dose of benzodiazepine as per **Step One**
- Continue to access and manage ABC. (4)
- Anticipate and start preparing step three Levetiracetam (Keppra®).
- Contact the paediatric consultant or emergency department Consultant on call

Stop and re-evaluate. Does the seizure continue five minutes after the second dose of Benzodiazepine? If YES, then continue immediately to the next step.

Step Three

Levetiracetam should be administered if seizure continues after 15 minutes from the onset and 2 doses of benzodiazepines have been administered.

Levetiracetam (Keppra®)

- IV loading dose: 40mg/kg (Maximum dose: 3g)
- Dilute to 50mg/1mL and infusion can be delivered over 5 minutes in status epilepticus.
- Evidence for the dose and use of Levetiracetam as second-line was demonstrated in two RCT in paediatric population. (10,11)
- A loading dose can be prescribed even if the child/teenager is on regular Levetiracetam (Keppra®)
- Continue to access and manage ABC. (4)
- Start preparing third-line treatment.

Stop and re-evaluate. Does the seizure continue at the end of infusion? If YES, then continue immediately to the next step.

Step Four

Phenytoin Sodium

- *Intravenous loading dose: 20mg/kg (Maximum dose:2g)*
- **Administer in accordance with local drug administration policy in use**
- Needs large IV cannula due to extravasation risk and continuous cardiac monitoring
- Evidence for the dose and use of Phenytoin as third-line was demonstrated in two RCT in paediatric population. (10–12)
- Continue to monitor ABC. (4)
- Start preparing fourth-line treatment.
- Contact the intensive care unit/anaesthetic on-call.
- Contact the IPATs team to discuss transfer to PICU in CHI.

Stop and re-evaluate. Does the seizure continue after the end of infusion? If YES, then continue immediately to the next step.

Step Five

Phenobarbitone

- *Loading dose: 20mg/kg (Maximum dose: 1g)*
- **Administer in accordance with local drug administration policy in use**
- A meta-analysis demonstrated a 73.4% mean efficacy in status epilepticus. (13) Dosing as used in RCT. (14)
- Continue to monitor ABC. (4)
- Intensive care unit/anaesthetics should be present and preparing for induction and intubation.
- Update IPATS regarding transfer to PICU in CHI.

Stop and re-evaluate. Does the seizure continue at the end of infusion? If YES, then continue immediately to the next step.

Step Six

- PICU management.
- This will be outlined in a separate PICU protocol.

Other options that can be used after discussion with Consultant Neurologists are the following and maybe be used at different steps.

La cosamide

- Loading dose: 10mg/kg
- **Administer in accordance with local drug administration policy in use**
- Success in 45-78% of patients with status epilepticus, though small numbers (15)
- Oral and IV doses are the same⁵. Therefore, Lacosamide is an option if difficulty to obtaining IV access

Sodium Valproate

- Loading dose: 20mg/kg IV dose (Maximum dose 3g) as per RCT. (12)(14)
- **Administer in accordance with local drug administration policy**
- Avoid if hepatic dysfunction, metabolic disease, <2 years old with unknown aetiology, pancreatitis, or thrombocytopenia, pregnancy.

Management after seizures terminate

1. Stabilise the patient as per APLS guidelines (4)
2. Monitor vitals including neuro-observations
3. Take a detailed history and examination
4. Evaluate and treat possible causes of status epilepticus
 - ✓ Know epileptic
 - ✓ Infection/meningoencephalitis
 - ✓ Febrile seizure
 - ✓ Metabolic/electrolyte derangements
 - ✓ Raised intracranial pressure
 - ✓ Stroke/bleed
 - ✓ Drugs/Poisoning
5. Neuroimaging maybe considered
6. Consider the need for maintenance anti-seizure medication

⁵ Different solutions but same dosing

DOC TITLE: HSE National Clinical Guideline for: **Status Epilepticus: Management in children/adolescents from 1 month to 18 years**. VERSION NO:
Version 0 EFFECTIVE FROM DATE: 15/10/2025 REVISION DUE DATE: 15/10/2028

Companion documents

- Link to references
- Link to Literature Search Strategy

Links to useful websites:

- https://www.rch.org.au/clinicalguide/guideline_index/Afebrile_seizures/
- <https://www.nice.org.uk/guidance/ng217>
- <https://ep.bmj.com/content/edpract/108/1/43.full.pdf>

Acknowledgements/ Contributors

Consultant Neurologists

Dr Susan Byrne

Dr Eva Forman

Dr Susan Harvey

Dr Bryan Lynch

Dr Mary O'Regan

Prof Declan O'Rourke

Prof David Webb

Consultant Electrophysiology:

Dr John McHugh

Prof. Amre Shahwan

Advanced Nurse Practitioners:

Ms Ann Connolly

Ms Grainne Griffin

Ms Siobhan O Malley

Emergency Department

Dr Patrick Fitzpatrick

Dr Roisin McNamara

Dr Nandini Kandamany

Dr Nuala Quinn

Pharmacy:

Mr Donal Burke

Other Contributors

Clinical Guidelines Committee @ CHI

National Clinical Programme for Paediatrics and Neonatology

Prof Ellen Crushell, National Clinical Lead for Children

The Paediatric Clinical Advisory Group, RCPI

References:

1. Chin RF, Neville BG, Peckham C, Bedford H, Wade A, Scott RC. Incidence, cause, and short-term outcome of convulsive status epilepticus in childhood: prospective population-based study. *Lancet*. 2006; 368(9531):222–9.
2. Uppal P, Cardamone M, Lawson JA. Outcomes of deviation from treatment guidelines in status epilepticus: A systematic review. *Seizure*. 2018; 58:147–53.
3. Bacon M, Appleton R, Bangalore H, Brand C, Browning J, Chin RF, et al. Review of the new APLS guideline (2022): Management of the convulsing child. *Arch Dis Child - Educ Pract Ed*. 2022;edpract-2021-323351.
4. Advanced Life Support Group. *Advanced Paediatric Life Support: The Practical Approach to Emergencies*, 7th Edition. Blackwell Publishing Ltd; 2024.
5. Trinka E, Cock H, Hesdorffer D, Rossetti AO, Scheffer IE, Shinnar S, et al. A definition and classification of status epilepticus - Report of the ILAE Task Force on Classification of Status Epilepticus. *Epilepsia*. 2015;56(10):1515–23.
6. Glauser T, Shinnar S, Gloss D, Alldredge B, Arya R, Bainbridge J, et al. Evidence-based guideline: Treatment of convulsive status epilepticus in children and adults: Report of the guideline committee of the American epilepsy society. *Epilepsy Curr*. 2016;16(1):48–61.
7. Chamberlain JM, Okada P, Holsti M, Mahajan P, Brown KM, Vance C, et al. Lorazepam vs diazepam for pediatric status epilepticus: A randomized clinical trial. *JAMA - J Am Med Assoc*. 2014;311(16):1652–60.
8. McIntyre J, Robertson S, Norris E, Appleton R, Whitehouse WP, Phillips B, et al. Safety and efficacy of buccal midazolam versus rectal diazepam for emergency treatment of seizures in children: a randomised controlled trial. *Lancet [Internet]*. 2005 Jul;366(9481):205–10. Available from: <https://linkinghub.elsevier.com/retrieve/pii/S0140673605669097>
9. National Institute for Health and Care Excellence (NICE). *Epilepsies in children, young people and adults*. 2022.
10. Dalziel SR, Borland ML, Furyk J, Bonisch M, Neutze J, Donath S, et al. Levetiracetam versus phenytoin for second-line treatment of convulsive status epilepticus in children (ConSEPT): an open-label, multicentre, randomised controlled trial. *Lancet [Internet]*. 2019;393(10186):2135–45. Available from: [http://dx.doi.org/10.1016/S0140-6736\(19\)30722-6](http://dx.doi.org/10.1016/S0140-6736(19)30722-6)
11. Lyttle MD, Rainford NEA, Gamble C, Messahel S, Humphreys A, Hickey H, et al. Levetiracetam versus phenytoin for second-line treatment of paediatric convulsive status epilepticus (EcLiPSE): a multicentre, open-label, randomised trial. *Lancet [Internet]*. 2019

May;393(10186):2125–34. Available from:

<https://linkinghub.elsevier.com/retrieve/pii/S014067361930724X>

12. Chamberlain JM, Kapur J, Shinnar S, Elm J, Holsti M, Babcock L, et al. Efficacy of levetiracetam, fosphenytoin, and valproate for established status epilepticus by age group (ESETT): a double-blind, responsive-adaptive, randomised controlled trial. *Lancet* (London, England) [Internet]. 2020;395(10231):1217–24. Available from: <http://www.ncbi.nlm.nih.gov/pubmed/32203691>
13. Yasiry Z, Shorvon SD. The relative effectiveness of five antiepileptic drugs in treatment of benzodiazepine-resistant convulsive status epilepticus: A meta-analysis of published studies. *Seizure*. 2014;23(3):167–74.
14. Malamiri RA, Ghaempanah M, Khosroshahi N, Nikkhah A, Bavarian B, Ashrafi MR. Efficacy and safety of intravenous sodium valproate versus phenobarbital in controlling convulsive status epilepticus and acute prolonged convulsive seizures in children: A randomised trial. *Eur J Paediatr Neurol* [Internet]. 2012;16(5):536–41. Available from: <http://dx.doi.org/10.1016/j.ejpn.2012.01.012>
15. Strzelczyk A, Zöllner JP, Willems LM, Jost J, Paule E, Schubert-Bast S, et al. Lacosamide in status epilepticus: Systematic review of current evidence. *Epilepsia*. 2017;58(6):933–50.

Appendices

Status Epilepticus Flow Chart

